
  

Page 1 of 5 

10-24-2019 Regular Board Meeting 

 Agenda      
San Miguel Community Services District 

BOARD OF DIRECTORS 

John Green, President    Ashley Sangster, Vice-President 

Anthony Kalvans, Director         Hector Palafox, Director  Joseph Parent, Director 

 

THURSDAY, OCTOBER 24th, 2019 
6:30 P.M. Closed Session 7:00 P.M. Opened Session 

BOARD OF DIRECTORS REGULAR MEETING AGENDA  
 

SMCSD Boardroom  
1150 Mission St. 

San Miguel, CA 93451 
 

Cell Phones: As a courtesy to others, please silence your cell phone or pager during the meeting and engage in 
conversations outside the Boardroom. 
 
Americans with Disabilities Act: If you need special assistance to participate in this meeting, please contact the 
[...]
Proposal Organization ......................................................................................................... 27 

Submittal Letter .................................................................................................................. 27 

INSURANCE .................................................................................................................................................................... 28 

Insurance Requirements ..................................................................................................... 28 

 

 

APPENDICES 

 

 APPENDIX A ACKNOWLEDGEMENT OF RECEIPT FORM 

 APPENDIX B PROJECT TEAM ORGANIZATIONAL CHART 

 APPENDIX C WWTP RENOVATION / EXPANSION SCHEMATIC DESIGN PLANT LAYOUT 

 APPENDIX D STANDARD FORM OF AGREEMENT BETWEEN OWNER AND DESIGN BUILDER 

 APPENDIX E SMCSD WWTP RENOVATION / EXPANSION ENGINEERING REPORT 

 

95



 

1 | P a g e   

ADVERTISEMENT 
 

SAN MIGUEL COMMUNITY SERVICES DISTRICT 

Request for Qualifications Based Proposals 

For 

Design Build Project Delivery Services  

San Miguel CSD Wastewater Treatment Facility 

Upgrade & Expansion 

 
The San Miguel Community Services District (DISTRICT) is requesting proposals from licensed, qualified 

Offeror’s to provide Design Build Delivery Services based upon the scope of work outlined in this 

Request for Qualifications Based Proposal (RFP). All potential Offeror’s are to read, understand and 

accept the requirements of this RFP. All proposals submitted shall be valid for ninety (90) days subject 

to action by the DISTRICT. The DISTRICT reserves the right to reject any and all proposals in part or in 

whole. A completed proposal shall be submitted in a sealed container indicating the proposal title and 

number along with the Offeror’s name and address clearly marked on the outside of the container. All 

proposals shall be received by 2:00 PM (PST) on December 18, 2019, at the DISTRICT offices which are 

located at 1150 Mission Street San Miguel, California 93451. By submitting a proposal for the 

requested services, each Offeror is certifying that it is a qualified firm and its proposal complies with 

regulations and requirements stated within the Request for Proposals. 

A Pre-Proposal Conference will be held on November 15, 2019, at 10:00AM (PST) at the DISTRICT 

offices which are located at 1150 Mission Street San Miguel, California 93451. Attendance at the Pre-

proposal conference is not mandatory. 

EQUAL EMPLOYMENT OPPORTUNITY: All qualified Offeror’s will receive consideration of contract(s) 

without regard to race, color, religion, sex or national origin, ancestry, age, physical and mental 

handicap, serious medical conditions, disability, spousal affiliation, sexual orientation or gender identity. 

Specifically, the DISTRICT in accordance with Title VI of the Civil Rights Act of 1964 and 78 Stat. 252, 42 

USC 2000d--42 and Title 49, Code of Federal Regulations, Department of Transportation, Subtitle A, 

Office of the Secretary, Part 21, Nondiscrimination in Federally-Assisted Programs of the Department of 

Transportation issued pursuant to such Act, hereby notifies all bidders that it will affirmatively ensure 

that any contract entered into pursuant to this advertisement, disadvantaged business enterprises as 

defined at 49 CFR Part 26 will be afforded full opportunity to submit bids in response to this invitation 

and will not be discriminated against on the grounds of race, color, national origin, or sex in 

consideration for an award. 

Note: The DISTRICT anticipates that federal funds will be utilized to fund (or partially fund) the work to 

be provided under the terms of this RFP. Therefore, all respondents, including all sub-consultants, shall 

be required to be registered with the System for Award Management (SAM), which is an official website 

of the U.S. The DISTRICT may not enter into a contract with any contractor or subcontractor that has 

been debarred from working on federally funded projects.  The eligibility status of all contractors must 

be verified by the DISTRICT before being allowed to perform any work on this project. 

For the purposes of this RFP, the work to be performed at the WWTP site will be defined as a public 

works activity and subject to the requirements of the State of California Department of Industrial 

Relations (DIR). Per the DIR, Public works in general means “construction, alteration, demolition, 

installation, or repair work done under contract and paid in whole or in part out of public funds. It can 

96



 

2 | P a g e   

include preconstruction and post-construction activities related to a public works project”. For a full 

definition of public works refer to California Labor Code section 1720. Anyone working on a public works 

project must be paid prevailing wages as determined by DIR. Projects of $30,000 or more must meet 

DIR's apprenticeship requirements. Failure to comply with public works requirements can result in civil 

penalties, criminal prosecution, or both. 

Request for proposals will be available by contacting Kelly Dodds, Director of Utilities at 1150 Mission 

Street San Miguel, California 93451, by telephone at (805) 467-3388, or by email at 

kelly.dodds@sanmiguelcsd.org. RFP’s will also be available for via the DISTRICT website at 

www.sanmiguelcsd.org. 

PROPOSALS RECEIVED AFTER THE DATE AND TIME SPECIFIED ABOVE WILL NOT BE CONSIDERED AND 

WILL BE REJECTED BY THE DISTRICT. 

 

 

97



 

3 | P a g e   

I. INTRODUCTION 
 

PURPOSE OF THE REQUEST FOR PROPOSALS 
 

The San Miguel Community Services District (DISTRICT) is requesting proposals for Design-Build project 

delivery services for the San Miguel CSD Wastewater Treatment Facility Upgrade & Expansion Project 

based upon the Scope of Work described below. 

All potential Offerors are to read, understand and accept the requirements of this Request for 

Qualification Based Proposal. It is the DISTRICT’s intent to select the most qualified Design-Build 

Delivery Team using a two-phase evaluation process for recommended selection for the desired 

services. 

 

BACKGROUND 
 

The San Miguel Community Services District 

(SMCSD) owns and operates the municipal 

wastewater treatment plant (WWTP) which 

is located near the northern limits of the 

District, adjacent to the west bank of the 

Salinas River. The WWTP is subject to the 

Waste Discharge Requirements Order No. 

99-046. The existing WWTP comprises of 

four (4) partially mixed aerated lagoons in 

series and three (3) percolation ponds. The 

WWTP underwent the most recent 

significant upgrade in the late 1990s, 

bringing its current and permitted capacity 

at 200,000 GPD (0.2 MGD).  The District 

currently treats an average of 

approximately 175,000 GPD.  The District 

acknowledges that the existing WWTP is 

nearing capacity and requires an expansion 

and upgrade. 

In June 2018, the Central Coast Regional Water Quality Control Board (CCRWQCB) issued a letter to the 

District in which they informed the District that they should proceed immediately with the planning and 

engineering for the expansion of the existing WWTP. In the referenced letter, the CCRWQCB stated that 

because the existing WWTP has been chronically out of compliance with permit limits for total dissolved 

solids, chloride, and sodium, the District should include salt and nitrogen removal capability in the 

expansion plans. 

In addition to the expanded and enhanced treatment capacity that the District needs to achieve as a 

consequence of continued population growth within the District boundaries, the District Board of Directors 

also understands that the expansion and upgrade of the WWTP must also be accomplished in a manner 

which is compatible with the requirements of the Sustainable Groundwater Management Act (SGMA). For 

these reasons, the District is also evaluating treatment alternatives to provide recycled effluent which 

meets the requirements for either agricultural irrigation or possibly for groundwater recharge purposes.  

 

98



 

4 | P a g e   

The District retained the services of Monsoon Consultants (Monsoon) to perform an engineering study to 

identify and evaluate design alternatives for the WWTP expansion and upgrade. The findings, results, 

conclusions and recommendations of the engineering study are summarized in the WASTEWATER 

TREATMENT FACILITY UPGRADE / EXPANSION ENGINEERING REPORT which was approved by the DISTRICT 

Board of Directors on January 24, 2019. 

Based on the results of the study, which is summarized in the referenced engineering report, it was 

recommended that the DISTRICT proceed to the final design phase of the Water Reclamation Facility 

(WWRF) Project to include the elements of a Membrane Bioreactor WWTP configuration, including UV 

disinfection facilities to produce a treated (recycled) effluent, which meets California Title 22 requirements 

for non-contact irrigation of vineyards and / or indirect recharge to the groundwater aquifer, with an 

ultimate maximum day dry weather flow capacity of 0.60 Million Gallons per Day(MGD). The following 

defines the required treatment standards/waste discharge requirements for the treatment process 

facilities: 

Effluent Parameter Requirements 

     Effluent BOD5 Less than 10 mg/L 

     Effluent TSS Less than 10 mg/L  

Effluent Ammonia as N Less than 5 mg/L 

Effluent Nitrate as N Less than 5 mg/L 

     pH 6-8 

     Additional Requirements 
Meet Title 22 2.2 Disinfected 

Secondary Effluent Standards 

 

To achieve the aggressive project implementation schedule that the District anticipates, the final design 

development, construction documentation and permitting phase of the project, the District will retain the 

services of multiple companies. The project will be managed by Monsoon Consultants who currently serves 

as the District Engineer. Monsoon Consultants will also provide the overall site civil design / engineering, 

and Operations & Maintenance Facility design / engineering elements of the project. The District will also 

retain the services of a consultant to provide the District technical assistance as required for any 

environmental assessments, documentation, and support required for CEQA and/or NEPA compliance. 

Based on discussions with District staff, it is also understood that they intend to retain the services of their 

existing SCADA consultant for the design (and build) of the SCADA system which will be required for 

integration of the all of the new WWTP facilities, including the wastewater treatment processes, into the 

District’s existing SCADA system.  

This RFP is specifically to solicit proposals from qualified companies to design and build the design (and 

build) of the WWTP Treatment Process Systems, to include: 

1. Plant Headworks 

2. Septage Receiving Station 

3. Coarse Screening 

4. Grit Removal 

5. Influent Lift Station 

6. Fine Screening 

7. Membrane Bio-Reactor 

8. Biosolids Aerobic Digestor 

99



 

5 | P a g e   

9. Digested Biosolids Dewatering 

10. In-Vessel UV Disinfection 

11. Treated Effluent (Recycled) Pumping Station 

12. Treatment Process / Blower / Chemical Storage Building 

 

SCOPE OF WORK 
 

Utilizing a Design-Build project delivery method, the DISTRICT is authorized to plan, design, and 

construct the wastewater treatment process facilities of the new SMCSD WWTP facility. 

The Design-Build component of the project consists of the design and construction of a new 0.60 MGD 

(Max Daily Dry Weather Flow) Wastewater Treatment Facility to replace the existing WWTP facility. 

The existing WWTP will remain in operation during construction and commissioning of the new facility. 

The proposed project contemplates the construction of one Membrane Bioreactor (MBR) train with a 

process capacity up to 0.30 MGD (Max Daily Dry Weather Flow) with a modular design for expansion to 

0.60 MGD (Max Daily Dry Weather Flow) ultimate capacity in the future. 

 

The project includes all treatment process and related infrastructure requirements for the WWTP 

upgrade and expansion. It is the DISTRICTS desire that all project elements to be provided under the 

terms of this contract, with the exception of the influent diversion structure, headworks and septage 

receiving station shall be located with a single environmentally controlled structure. 

 

Specialty elements and considerations for the project shall include but are not limited to the following: 
 

• New Influent Diversion Structure 

• New Headworks 

• New Septage Receiving Station 

• Membrane Bioreactor (MBR) Basin and Equipment. 

• Future modular expandability in 0.30 MGD increments. 

• New Wastewater Influent Lift Station. 

• New Coarse Screen and Grit Removal. 

• New Fine Screen 

• New Treatment Process / Blower / Chemical Storage Building with blowers, RAS pumps, Sodium 

Hypochlorite/Citric Acid Equipment, and Disinfection. 

• Aerobic Digesters. 

• Biosolids Dewatering System. 

• In-Vessel UV Disinfection. 

• Treated Effluent (Recycled) Pumping Station. 

• Maintain existing WWTP operations during construction and commissioning. 

• Meet future waste discharge requirements as mandated by the RWQCB or produce 

recycled water that meets the Title 22 requirements for vineyard irrigation, indirect 

groundwater recharge and/or unrestricted reuse-quality effluent. 

Any studies and reports that are required by any agency in conjunction with the permitting process, 

which are associated with the wastewater treatment process elements of the project, shall be 

100



 

6 | P a g e   

included in the design – build project as is project commissioning. 

 

SCHEDULE OF SERVICES 
 

As a design-build project allows the use of multiple concurrent elements, the goal of the project is to 

have the construction of one Membrane Bioreactor (MBR) train with a process capacity up to 0.30 MGD 

(Max Daily Dry Weather Flow) complete by April of 2021. The DISTRICT intends to work with the 

selected Offeror and develop a project/construction schedule future phases. 

 

INSURANCE REQUIREMENTS 
 

Please refer to the attached SAMPLE STANDARD FORM OF AGREEMENT BETWEEN OWNER AND DESIGN 

BUILDER for the insurance requirements. 

 

CONTRACT MANAGER 
 

The DISTRICT has designated a Procurement Manager who is responsible for the conduct of this 

design – build whose name, address, and telephone number is listed below. All deliveries via 

express carrier should be addressed as followed: 

 

 San Miguel Community Services District 

Attn: Kelly Dodds, Director of Utilities 

1150 Mission Street 

San Miguel CA 93451 

(805) 467-3388 Ext 206 

Email: kelly.dodds@sanmiguelcsd.org 
 

Any inquiries or requests regarding this procurement should only be submitted to the Contract 

Manager in writing. Offeror’s may contact ONLY the Contract Manager regarding this procurement. 

Other DISTRICT employees do not have the authority to respond on behalf of the DISTRICT. 

 

DEFINITION OF TERMINOLOGY 
 

This section contains definitions and abbreviations that are used throughout the Request for 

Qualifications Based Proposal (RFP), including appropriate abbreviations. 

 
“Architect” means a member of the Design Build Team who is a California licensed architect and is 

responsible for the architectural elements of the project. 

“Board” means the elected Board of DISTRICT Directors whom all powers of the DISTRICT are vested 

and who are responsible for the proper and efficient administration of the DISTRICT government. 

“Close of Business” means 5:00 PM Pacific Standard or Pacific Daylight Time, whichever is in effect 

on the date provided in the RFP. 

 

“Construction Contractor” means a member of the Design Build Team who is a California licensed 

general contractor, who maintains all required valid licenses to perform the work and is responsible 

101



 

7 | P a g e   

for the construction services and who will sign the Contract. 

“Contract” or “Agreement” means a written agreement between the DISTRICT (the Owner) and a firm 

for the work covered by this RFP. 

“Contract Manager” means the person or designee authorized by the DISTRICT to manage or 

administer a contract requiring the evaluation of competitive sealed proposals. 

 

“DISTRICT” means the San Miguel Community Services District. 
 

“Design Build Project Delivery System” means a procurement process by which the DISTRICT contracts 

with one firm who has the responsibility for the design, construction and delivery of a project under a 

single contract with the DISTRICT. 

 

“Design Build Team” or “firm” as the terms are used herein, are synonymous with one another and, 

within the broad definition mean any offeror, who may be a person, a legal entity, a consortium of 

experts, a joint venture, a team of persons who, through partnership, general of limited or other legal 

entity, corporation, association, other organizations, or any combination thereof, formally organized so 

that it may submit a qualified offer in response to a request for proposal and, as a result, who may be 

considered for a contract award for a design build project delivery systems with a Using Agency/Owner. 

No distinction is made between formally organized design build firms and a project-specific design build 

firm. 

 

“Determination” means the written documentation of a decision by the Contract Officer including 

findings of fact supporting a decision. A determination becomes part of the procurement file. 

“Desirable” the terms “may”, “can”, “should”, “preferable”, or “prefers” identify a desirable of 

discretionary item or factor (as opposed to “mandatory”). 

 

“Evaluation Committee” or “Selection Committee” means a body appointed by the DISTRICT to 

perform the evaluations of Offeror proposals.  

 

“Finalist” means an Offeror who meets all mandatory specifications of this Request for Proposals and 

whose score on evaluation factors is sufficiently high to merit further consideration by the Evaluation 

Committee. 

“MACC” means the maximum allowable construction cost which may include the estimated 

construction cost, the cost of design, utility connection fees, site development costs, built in equipment 

and furnishings, and a maximum contingency allowance of ten percent (10%). 

 

“Mandatory” the terms “must”, “shall”, “will”, “is required”, or “are required”, identify a mandatory 

term or factor (as opposed to desirable) of this RFP. Failure to meet a mandatory item or factor will 

result in the rejection of the Offeror’s proposal. Rejection of the proposal will be subject to review of the 

Selection Committee and a final decision on the rejection will be made the DISTRICT’s Contract Officer. 

“Offeror” is any person, corporation, or partnership who chooses to submit a proposal in response to 

this RFP, with the intent of providing design build services for this project. 

102



 

8 | P a g e   

“Owner” as defined in the Agreement between the Owner and the Design Builder shall be the San 

Miguel Community Services District. 

“Owner Team” means a Project Manager, the DISTRICT Director of Utilities, DISTRICT Interim General 

Manager, and District staff. 

 

“Project” for the purposes of this solicitation means the new treatment process components, systems, 

infrastructure and required appurtenances for the new WWTP Upgrade & Expansion Project. 
 

“Project Team” means all members of the Design Build team including all consultants who will be 

responsible for the completion of the Project. The Design-Build Team shall commit to collaborate 

with and assist all other project participants and consultants to insure that the overall project is 

completed in a manner that is satisfactory to the San Miguel Community Services District 

 

“Proposal” is the Offerors phased response to this RFP. 
 

“Request for Qualifications Based Proposals” or “RFP” means all documents including those attached 